?
HOW TO CONTACT US ON AMAZON

Hello, Signin

Step 1: Log in to your Amazon account. R Llsts

Step 2: Go to Your Orders. Select Problem with order
in the list.

Step 3: Click the "Ask a Question" button.
Choose your topic from list displayed.

Step 4: Select Contact seller.

find the corresponding

*If you purchased EVERCROSS products by other platforms or channels, please also
seller contact support. Thanks for your support and patience!







>oommmo:mm

O:ma_:@ mamuﬁoq

He
Wi

Z Toolkit User Manual
.\l ——— N _aN
TOOLKIT e | _
._ - — ]
| T e ; Electric Scaatar 5.2:!:!. _
=< .

|
J L 5y

Carefully check package contents, if anything is missing or damaged, please con T
our customer service for support. ._




Hex head
wrench S2.5

he use of each of the tools in the included tool kit

1. Adjust left and right handle covers.
M3X10 Stainless Steel socket
head cap screws.

| 1. Adjust horn and headlight switch
assembly screws.

Hex head M4X20 socket head cap screws.
wrench S3 [o Adjust left and right turn signal
_ assembly screws.
__ M4X25 socket head cap screws.
_
| 1. Adjust folding handle bar
Hex head attachment screws.
wrench S4 2. Adjust Display assembly screw.

M5X20 socket head cap screw.

3



e |_ﬂ‘
\ i I_.M Adjust kickstand attachment screw. |
__ MS5X10 socket head cap screws.
4 Adjust rear fender attachment _
__. screws. M5X12socket head cap |
| screws.
| 5. Adjust bottom cover attachment

| inless Steel socket |
\ Hex head | Screws. M5X10 Stain

_
I head cap screws. |
Wrench S4 6. >e.cm~n side cover attachment screws.|
___ M5X12 flat head socket head screws. /]
omn. | 7- Adjust stem clamp screws.
| M5X25 Stainless Steg| socket head
___ Cap screws.
| 8. Adjust brake disc Screws.

\. M5X12 socket heaq Cap screws.
u#ﬂ@.ilillliw

st |
in

Hex hea
wrench |

Ste




—

Hex head
wrench S5

I — o
_ 3. Adjust front and rear disc brake
| screws. M6X16 socket head cap
screws,
| 4. Adjust seat base attachment screws.
_ M6X16 socket head cap screws.
5. Adjust T-bar folding assembly attach-
ment screw.
M6X20 socket head cap screws.
6. Adjust headlight mounting screw.
M6X16 socket head cap screw.
| 7. Adjust left and right hand brake
| levers. M6X20 socket head cap
Screws.
8. Adjust stem clamp screw. M6X30
Stainless socket head cap screw.

Hex head
wrench S6

1. Adjust shock absorber attachment

screws.
_ M8X35 & M8X45 socket head cap

| screws.
_




| 1. Adjust front wheel axle mome.s\
M10X160 socket head cap SCIEW: |

. _ |
St _ |

paxhead | 2. Adjust rear wheel fork mmmm%whﬂ __
__sa:o: S __ screws. M10X150 socket hea |
' SCrew., |
= _ _
in | | _
| __ .
|
'Open end _ __
s« |combo wrench!

| 1. Adjust front wheel axle nut _
Ch 1S17-819 _ _

__:3:3 X 19mm) |

Hyd
Abs

wO__Q _u_




22))

Handle Bar

Brake Handle «—
Imma:mz Switch «— - Mechanical Keys

mwaim Mechanism

Turning Light , Taillight
: . Hydraulic Sheck
>Umo:uzo: ._. . f v»,Uwo:aoz

Solid Front Wheel . Side Lights Power Motor

Disc Brake ; — Kickstand




1. Power Switch

_ Accelerator
|
Omw d __ Power xm<\
|

\

Brake Handle

Headlight Switch .
Sty

Warm remi
IO_.B WS\RDJ

fully tighten
affect drivir

If necessar
tor lightly to mﬁ _oommism



Warm reminder: To make folding more convenient, the ferrule and shaft are not

fully tightened. it is normal if there is a gap. Please be assured that this will not
affect driving safety.

If necessary, you can adjust it by yourself: adjusting the screw clockwise will
loosen the handle, adjusting the screw counterclockwise will tighten the handle.




& Dashboard

tor
2. Intelligent Accelera

Version Number: 2016020
Model Number: JX-168
Working Voltage: 8-80V

Function:
1.Display function

dis!

Th
’ mﬁm; gOQm AN

(@)
ill be displayed within 15 after Power on

I




3. Icon Display Introduction - MJ
1. Battery Bar ,ﬂ.lw - /e /

2. Multifunction Icon IRl mmm@ LEmile
oD ol et

P
..f’l

Total Mileage ODO; Single Mileage TRIP; Real-time Voltage V; Running Current A

mcszm:m._._ij_sm“mmc:Ooamm
3. When the symbol 7\ s flashing, short press the ON/OFF button to adjust the
display interface to Fault Code E interface.

The corresponding number represents different fault, the details are as follows
EO01. Motor Hall Wire Status

EO02. Brake Failure

E06. Undervoltage

EQ7. Motor Failure

E08. Handlebar Failure

E09. Controller Failure

E010. Receiving Delay

E011. Sending Failure




St

“If
se

4. Speed Icon | 8.
MPH, KM/H _
5. Gear Icon . . : : o =l
Y, the riding mode. ==l
Press the "M" button 5 times in a row to switch C Wi
The higher the gear, the faster the speed. (The motor will not _.c:. at Qmm_. 0.) i
Normal Mode (gear icon without frame): Sport Mode (gear icon Wwith *_.msm.v..._ Tt
1st gear 6MP/H 1st gear 9MP/H 5¢
2nd gear 9MP/H 2nd gear 18MP/H
3rd gear GEVAI 3rd gear 28MP/H 9.
il
6. Cruise Icon M_
After the motor s running, keep the speeq for 5 seconds and t i |
Indicator lights up. After releasing the Speed contro| handle SM wu%huw m_.c_mm P
running at the origina| Speed. When yoy brake or accelerate i i 5
mode will eng, -~ —--=erate again, the cryjse "
7. Start Method el .
Non-zero Start: Noy indicator |; [ o ) c
. e Or lights up NOR
Zero Start: ZERQ Indicator lights up ‘,/HHHH..,.L
2ERG

7
|
J

)
|
J

J

12

|
|
\.




8. USB Charging Icon /7 &
rﬂ\g
s
_,_.\Mnﬁms USB is connected and generated exceed 100 mA current, the USB icon
S up.

The icon flashing indicates intermittent charging or the load current exceeds

500mA, at this time it will automatically turn on the protection mode.

9. Parameter Setting and Definition
P02: Mileage Unit, 0: Km: 1: Mile;

P04: Sleep Time, 0: no sleep; Other Numbers: sleep time: Range. 1-60 minute:
PO9: Zero Start, Non-zero Start, 0: zero start; 1: non-zero start;

P16: Real-time Cruise: 1: with this function: 0: without this function:

P99: One-key Reset, (long press the MODE button for 5-6 seconds, all parameters

are reset to the initial settings of the first start)
ODQO: ODO Reset (short press the MODE button and then long press for 5-6

seconds until the number is zero)




. inas
Several Common Function Setting
PH? :

How to change between KPH <> M et in 'Poy:
- Press and hold both the M button and the *uo%mmq button to g 2
L 2. Press ang hold the Power button for 3 secon S
! 3. Press Power button for '"MPH' or press M button o s

4. I:mzx Press and hold both Power button and the M utio

How to tyrn on/off 'Cruise Oo::.o_.\.V

1. Press and hold both the M button and the Power button to getin 'PQ2!
: 2. Press the Power button to adjust to 'P16'

3. Press the M button, then press the Power button to adjust to '1"
. . and hold both Power button and the M button to save
What js "Zero Start" m:a:os;oﬂcﬂ: :oz\omw
ﬁ\uﬁmmmmza 305303

the M button ang the Power button to getin 'PQ2!
2. Press the Power button getin 'Po9!
3. Press ang hold the Power byt



Parameter Modification:
Long press the power butt
way to exit the parameter s
after power off ang restart.
2.4 Adjust the accelerator to s
2.5 The headlight switch butto
press the M button for 3 seco




.

- CHARGE YOUR SCOOTER  )))
Charging condition description:

The scooter is ful

from red to green
N

tvﬁ_sl(

P

W?Ar

ly charged when the LED on the charger Changes

=)

s
V) =
N

Put back the rub

arging adapter
arging port

Plug the ch
Into the ch



Warning: Wear a helmet,
elbow pads and knee
pads. Please read the
instruction carefully
before using. Do not
touch the brake system.
Refer to the instruction for

more information

1. Turn on the scooter, and check
the power indicator




2. Step on the deck with one foot, and m_nﬂw_w
kicks off the other on the ground. When e
Scooter starts to coast, put both feet on the
and press the acceleralor (the accelerator ;
initiates once the coasting speed exceeds Skm/ )

4. Release the accelera
'ecovery system initiate
And squeeze the brake

{or and the Kineti
S aulomatica
lever for as

C energy

lly to brake Slowly:
tdden brake

18

3. When the scooter is at a full stop, the
mEoBm:om_E turns off. To restart n_.._m.w,
necessary to repeat step 2

S. Tilt your body to the steering a_:_- ctio
turn, ang slowly turn the handleba




The scooter needs to be turned
controlled by the folder device.

Yol Hold the handlebar stem with either one hand or both hands to carry.

19



Product Name:
Package Dimension:
Gross Weight:

Motor Power:

127*30*46 CM
62.88 Ibs (28.52KG)
Peak power: 800W; Rated power: 500y

Battery Capacity:
Standard Voltage
Motor Type: Strong Brushless Motor
Tire Type: 10" Solid Tires

Maximum Load: 330 Ibs (1 S0KG)

Recommended Load:

: 100-220 |ps =
heggTing 220 UG 100K
et —




[ Mieagariie = =
ge mm-...@m“ e :
Battery }Im-mm Miles (30KM-45K) B

. Lithium-ion battery
| Working Temperature -10~40C (14~104°F)
Charging Temperature 10~40 C (50~104°F)

Relative Humidity of Storage 5% ~ 95%

NOTE: Data may vary due to different speed mode, weight load, battery,
temperatureare, road conditions . etc, and are subject to change without
notice.

*The heavy the load, the decrease the speed and mileage.

*The speed will decrease as the battery power decreases or the load

increases.




ipti ution
Error Coge Failure Description \ Sol e —
Hall Wire Status M Replug the motor p :
ﬁ Motor Ha
ﬁ Brake Failure \xogmom the brake lever
ra
F C:am?o:m@m

Handlebar Failure

Charge: Replace battery

ilure Replug the dashboard, controller,
COMMunication ling Plug;

..___ —
. Replace the dashboard;
Repiace the Controller




\

a ‘._ "RUC »))

\

9 Do not ride in the rain

[T

B _uo =o~moom_m_.m6<<sm:<oc
go downhill

o

- D Do not press the accelerator

Look out for doors, elevators when you're walking alongside

and other overhead obstacles - asiicia



%
A
[ : -,‘{
|
£/

NN

& Xmmbco:lmmﬂo: the deck g
time

24

B Keep your speed between 5-10 kmE

Do:o;m:@cmmmoﬂo_:mq :
BV on the handlebar mgemm

-

You ride through speed bumps, m_ﬁm@%%
stills. bumpy roads or other unevens

Slightly bend your knee to better
Mentioned Surfaces



Y stus

hen
door
ices.

& Do not ride Sl
where vehicles

residential are
and y as
allowed i Pedestrians are both

h_/.\ma\.\._

S

|
JigA
.-q\.\\.

-

Do not ride through puddles or any

other (water) obstacle. In such a

case please lower your speed and
bypass the obstacle. 05

D Do not :.:: the handlebar violently
during high-speed riding

=

Do not ride with anyone else, including
children




% Do not keep your feet on the rear mudguard be s¢
pleas
& \ww gove
A=
3 3. Al
\ L othe
/ __ f_. ,_‘ ¢ ._mu tl
@ ) anc
w‘/\hﬂ. 1?,\! J(Mb mbm

Do not keep your hands m<<m< from
handlebar

Do not try riding up or down stairs;:
jumping over obstacles




riders olger than 16
; years. Do not ride the i
ysical, sengg 2 Scooter if

ntal capabilities Riders with a lack

3. At the same time. you should un
others may violate traffic regulatio
is, the longer it takes to stop. On
ance, and even result in a fall. Thus it is crucial that you use caution, kee
speed and distance, especially so when you're unfamiliar with the place.

derstand that risks cannot be entirely avoided as
ns and drive incautiously, The faster the scooter
a smooth surface, the scooter may slip, lose bhal-

p proper




v R t
4.Riding with high speed or a speed tha ! :
mzcm:om (bad émmmgmﬁ conditions, bad surface conditions, or the like) May

lead into a potential loss of stability or loss of control. MWC“Q&MMM woq“w,”m_w <M=
must follow all instructions in this user Bm:c.mm. Be car g an
unfolding the product, it may fall and cause injury.

S.Check the scooter before every use. When you note loosen um:.m. low
battery alerts, flat tires, excessive wear. strange sounds, malfunctions and

other abnormal conditions, stop riding immediately and call for professional
support.

6.When riding a scooter, you need to hold the handle with both hands to avoid
shaking and falling down.

7.Always place the scooter on its stand on a flat and stable surface. The
scooter must be placed with the stand against the slope to prevent it from

tipping over. Never place the scooter with the front facing down the slope. as
the stand may close and tip the Smozzo.

28

is not appropriate or adequate *o-sm 1

i

—_ —rm S M=

n




Do not clean the scooter with alcohol, gasoline, kerosene or other corrosive and
volatile chemical solvents to prevent dire damage.

Do not wash the scooter with a high-pressure water spray.
During cleaning, make sure that the scooter’s turned off, the charging cable is

unplugged, and the rubber flap is closed as water leakage may result in electric

jor problems. e .
o oclkcor oo e n use, keep it indoors where it is dry and cool. Do not put it

When the scooter’s not .
outdoors for long time. mxommm_ Py
fire aging and compromise the s

ve sunlight, overheating and overcooling accelerate
er and the battery pack’s lifespan.




_Smmznm:m:omn

Always charge before exhausting the battery to prolong the Umsz\_m. :.dﬁ SSpE ._.Jm R
battery pack performs better at normal temperature, and poor when it is below 0°C. For.

instance, when it is below ~20°C, the riding range is only half or less at normal state
When the temperature :.mmm.Sm:.a..:cﬁmznmqmm»oqmm.




your city or commercially.
If you have doubts contact your lo

cal authorities for information about a correct and
environment friendly disposal option.

e :
” “ Recycling Loop

. . le. Dispose of
. be conveyed back to Em.qms material cyc .
MM%MM%H% qﬂwﬁﬁmm_w_._mm__ %m%oooam:om with legal provisions. Information can be retrieved
from the return or collections systems of your community.

31




nsible for compliance ¢ Id

by the Uma respo o> LOUg

essly approved BY ¢ ment has been tested and found i,
e equipment This SIUETRC FCC Rules. These

tatement

FCC Warning STIETE ot
e a&ﬁzv: to operate the Sc_uamma to Part 15 of the F : -
e w»q a Class B digital device, e tion against harmful interference in a residential
with the L Ped to provide reasonabl® protec diate radio frequency energy and, if not
imis are designed © 0T onerates uses and can (&0 e harmful interference to radio
istalation, 1 08 am:om with the instructions, may cause i< in a particular
L o i there is no guarantee that interference <<.___ not occur pa _mc_ﬁ,
S Ioi.%mﬂ.a does cause harmful interference to radio or television reception,
installation. If this equipme equipment off and on, the user 1s encouraged to try to

which can be determined by turning the ) ;
8_“3 the interference by one or more of the following measures.

— Reorient or relocate the receiving antenna. .
— Increase the separation between the equipment and receiver. 1
ircuit different from that to which the receiver is connected

e

- Connect the equipment into an outletona ¢
- Consult the dealer or an experienced radio/TV technician for help.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two condi

(1) This device may not cause harmful interfere
i | . nce.
(2) This device must accept any interference received, including interference that may cause undesired

*For the C
anada market, Please refer toIC-ID related
regulations.

32






